1290 SUPER ADVENTURE R OT 2024 <2024><US><F9975X7>
ENGINE GUARD

Pos Part Number Description Additional Text Quantity
1 61903990044 Skid plate 1.00
2 61903190033 Skid plate bracket front, cmpl 1.00
3 60006001021 Distance rupper airbox 03 7.00
4 54603048100 clip nut M6 6.00
5 62142041000 DAMP. COMPONENT ABS MODUL 6.00
6 61342041100 Collar bushing 6,5x9x18x8.5 6.00
7 69014117000 Collar screw M6x22-8.8 ISA30 6.00
8 54603048300 RANGE CHANGE METAL NUT M6 INOX 2.00
9 61903190066 Skid plate bracket, rear, prea 1.00
10 0025060166S HH collar screw M6x16 TX30 SL 2.00
11 0025080306S HH COLLAR SCREW M8X30 TX40 1.00

56175



